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PARTS LIST \ MODEL BC241

1. MAIN BODY

MARUYAMA U.S_ INC.




[Ref.No‘ Parts No, Parts  Name Q'ty ||Ref.No | Pariz No. Parts Name l Qity
1-1 | 344474 | BC241 1
12 | 210532 | Clutch case, s’y i
1-3 | 210533 | . Bearing case 1
14 | 210334 | . Buffer (A) 1
1-5 1210835 | . Buffer (8) 1
16 | 210536 | . Outer transmission pipe brscket (A) | 1
17 | 210537 | . Qutér transmission pipe bracket (8) | 1
18 | 089749 | . Bolt (M5X25-TT) 2
15 | 081416 | . Screw (M$X20) 2
1-10 { 012501 | . Spring washer (M5) 4 |
1-11 | 054675 | . Bearing (#5000UU) 2
1-12 |- 054676 | . Snap ring (#26) 1
1-13 | 211463 | Inner transmission shaft, s’y 1
1-14 | 210538 | Clutch drum 1
115 | 211466 | Outer transmission pipe 1
1-16 | 089737 | Boit (M5X12) i
i-17 | 054975 | Knob 1
1-18 | 054691 | Hanging tracket, =’y 1
1-19 | 054692 | . Hanging bracket (A) 1
120 | 054695 | . Hanging brackat (B) 1
1-21 | 089737 | . Boit M5x12) i
1-22 | 211288 | Handle brackst, sea’y I
123 | 210544 | . Handie bracket (A) 1
1-24 | 210845 | . Handle bracket (B) 1"
1-25 | 210546 | . Handle beackst (C) 1
126 | 089749 | . Bolt (M5X25-1T) 6
1-27 | 012501 | . Spring washer (M$) 6
{-28 | 057704 ; Handle, asy'y 1
129 | 057705 | . Handle 1
130 | 054974 | . Handle knob t
1-31 | 089744 | Bolt (M6X20) 4
132 | 012502 | Spring washer (M5) 4
1-33 | 212060 | Henging strap, xss'y 1
154 | 212053 | Throttle lever 1
135 { 212256 | Lead wire i




PARTS LIST | MODEL BC 241

2. GEAR CASE

MARUYAMA U.S..INC.




Ref.No.f Parts No, Parls Nams Q'ty j{Ref.No.| Paris Ne. FParts Name Q'ty
2-1 211468 | Gear case, ass’y 1
2-2 | 210552 | . Cear case 1
23 | 082092 | . Bolt (M6X8) !
24 | 081411} . Screw (M5X8) 3
2-5 ] 012501 | . Spring washer (M5) 4
26 210553 | . Stabilizer 1
2-7 | 210554 | | Bearing (#608) 1
28 | 210555 | . Gear '
29 | 210556 | . Blade axis RN
2-10 | 019585 | . Bearing (£6001) 1
2-11 | 055185 | . Snap ring (#28) 1
2-12 | 059394 | . Ofl seal (D19 28 6) i
213 | 054736 | . Collar, blade axis i
214 | 211470 | . Pinion gear 1
2-15 | 210560 | . Bearing (#609) !
2-16 | 211661 | . Bearing (#6097) 1
2-17 | 140269 | . Snap ring (#9) i
2-18 | 140270 | . Snap ring (#24) i
2-19 { 089749 | . Bolt M5X25-7T) 1
220 | 211177 | . Packing (#5.5%#12X10.5) 1
221 | 210557 | . Boas (A) iy
222 | 140275 | . Boma (B) 1
223 | 210558 | . Stabilizer 1
224 | 210309 .Toothedwulm(B-S.Countm‘;hg)- 1 H
2-25 | 089432 | . Bolt (M8X 18, Counterclockwise) 1
2-26 | 089737 | Bolt (M5X12) 1
227 | 210412 | Safety cover, ass'y 1
228 | 210311 | . Safety cover 1
229 | 210413 | . Bracket 1
2-3G | 012502 | . Spring washer (M6) 2
231 | 089746 | . Bolt (M6X30) 2
2-32 | 210313 | . Safety cover bracket 1
I




PARTS LIST | MODEL 80241

3. ENGINE (CRANK CASE, CYLINDER)

MARUYAMA U.S_,INC.




Ref.No | Parts No. Parts Name Q'ty ||Ref. No| Parts No. Parts MName Qty
3-1 212069 | Engine, ass’y (T130P-D) 1 (] 348 ]991102 ] Plug guard 1

3.2 | 972878 | Crankshaft, 1ar'y 1|} 342 | 979338 | Screw 3
3.3 | 972889 | . Needle bearing 1 || 343 | 990684 | Muffler gasket 1

34 [ 972897 | .Key 1 1f 344 ) 992372 | Muffler !

3-5 | 996438 | Crankcase, ass’y 1 || 345 978460 | Screw !

36 971819 | . Screw 4[| 346 | 9921103 | Flange nut 2
37 | 912610 | . Screw 2 || 347 | 996489 | Muffier cover i

3.8 972843 | Ofiseal (TC912327) 1 |} 348 | 977522 | Screw !

39 912607 | Snap ring 1 || 349 | 971820 | Screw 2

3-10 | 912608 | Ball bearing (#6201) 1 \5-50 992360 | Fuel tank, ass’y i

311 | 972893 | Ball bearing (#5001) 1 1} 351 | 260106 | . Priming pump, ast'y 1

312 | 912612 | Oil seal (TC1222 7 1 {[ 352 { 972819 | .. Packing (B) 1

313 } 972820 | Gasket § || 353 [ 972811 | .. Valve seat (4) 1

3-14 | 990136 ; Nut Z || 3-54 | 972813 | .. Ball 2
3-15 | 577309 | Flywheel i || 3-55 [ 972817 | .. Sponge H

3-16 | 991092 | Ignition coll 1 i 356 | 260112 | .. Sponge 1

3-17 | 977301 | Beilt 6 || 3-57 | 972812 | .. Packing (A} i

3-18 | 912618 | Dust sea! bushing 1 {| 3-58 | 972818 | .. Vaive seat (B) 1

3-19 ] 912635 | Dust sea! bushing 1 {] 3-59 | 996357 | .. Rubber cap 1

3-20 | 991100 | Unit 1]} 360 | 991908 | .. Cxp 1

3-21 | 970899 | Screw 4 |l 361 | 996490 | . Fuel tank cap, as'y ]

322 | 977311 | Clamp 1 j| 362 | 977315 | .. Pucking 1

3-23 | 972891 | Screw 1 | 363 | 991845 .. Fuel tank ep 1

324 | 9773046 | Plug cap 1 || 3-64 { 977316 | . . Conbination aive 1

3-25 | 810519 | Spark plug (BM6A) 1 i| 3-65 { 977318 | .. Valve holder 1

3.26 | 972868 | Fan case support 1§l 3'66 | 977303 | . Fuel hose 1

3.27 § 912842 | Washer 2 3| 367 | 912658 | . Fuel filter 1

328 | 912643 | Clutch, s’y 1 || 368 | 991090 | Tank hanger 1

3-29 | 972808 | | Weight 2 || 369 | 972883 | Band support bar i

3-30 | 2606105 | , Spring 1 [{ 3-70 § 991101 | Tank band 1
331 | 990679 | Bolt 2 It 3-71 | 912609 | Screw 1
3-32 | 972821 | Piston pin set 1 )l 372 | 979339 | Nut 1
333 | 990675 | . Piston pin t [l 373 | 972889 | screw 1
3-34 | 973823 | Snap ring 2 i} 3-74 | 996358 | Pad 2
3-35 | 972822 | Piston ring 2 |} 375 | 912650 | Pad 2
3-36 | 972815 | Cylinder packing 1t 3-76 | 977300 | Fuel pips 1
3.37 1 996355 | Cylinder 1 3| 3-77 | 971781 { Fuel pipe clip 2
338 | 972881 { . Stud balt 2 |l 372 | 991104 | Engine stand 1
3-39 | 991088 | Cylinder cover 1 3-79 | 990126 | Screw 1
340 | 971797 | Clamp 1




PARTS LIST MODEL BC 24"

4. ENGINE (CARBURETOR, RECOIL STARTER)

MARUYAMA U.S.,INC.




Ref-Mo.] Parts No. Parts Name 'ty 1{Ref.Mo.{ Parts No. Paris Name Qty
4-1 996352 | Carburetor, ass'y 1] 441 | 972828 | Recoil starter, ass’y 1
4.2 991095 | . Throttle valve 1 ]} 442 | 972832 . Starting rope H
4-3 996360 ; . Needle jet 1 || 443 [ 972833 ( . Starting knob 1
44 972850 | | Spring retainer 1§} 444 ] 972829 . Spiral spring 1
45 | 996361 | .Clip 1 ]| 445 | 972830 . Reet 1
46 | 972853 | . Throttle return spring 1 || 446 | 972831 | . Friction spring I
47 | 977566 | . Mixing chamber cap 1 || 447 | 977439 . Ratchet i
4-8 260058 | . Rubber cap 1 | 448 | 972834 | . Return spring 1

149 | 991097 |, Spring 1 {P\a49 | 977440 | . Friction plate |

410 | 991096 | . Throttle adjusting screw 1 i 450 | 977441 | . Screw I
411 | 972865 | . Gasket 1] 451 | 972876 | Clamp 1
412 | 260055 | . Pump diaphragm 1
4-13 | 996362 | . Pump covet, 383’y H
414 [ 972887 | . Screw 4
4-15 { 97285% | . Inlet valve spring 1
4-16 | 972858 | . Float valve }

4-17 | 972857 § . Float amm 1
418 | 972856 | . Float pin 1
4-19 ] 972860 | . Set screw, float pin 1
4-20 | 977533 | . Main diaphragm packing 1
421 | 260052} , Disphragm i
4-22 | 9728586 | , Main dizphragm cover, am'y 1
423 | 911814 , Srew 4
4-24 | 972867 | . Main jet needle, ass’y 1
425 | 972836 | Packing 1
4-26 | 977308 | Intske flange 1

+ 427 | 972838 | Packing 1

428 | 977534 | Screw 2
429 | 972815 | QOverflow pipe ¥
430 | 996239 | Alr cleaner, aw’y i
4-31 { 991098 | . Element halder 1
4.32 | 972842 | . Steel net 1
4-33 | 972844 | | Element |
434 | 991087 | . Air cleaner caver i
435 | 990125 | Screw 2
4-36 | 996491 | Throttle wire 1
437 | 977305 | Screw 2
4-38 | 972889 | Screw 3
4-39 | 972835 | Starting pulley 1
440 | 972880 ] Packing 1




PARTS LIST ~ moEL BC241

5. ACCESSORIES

"MARUYAMA U.S.,INC.




Ref.No.| Parts No. Parts Mame Q'ty |{Ref. Mo Parts No, Parts  Name 'ty
5-1 211088 | Nylon cutter, ass’y i
5.2 210244 | . Setting bolt 1
5-3 | 211689 | , Nylon cutter ‘1
54 . [ 210800 | .. Shaft bolt 1
5-5 | 211090 | .. Spoei 1
5-5 | 210801 | . :Nylon cord 1
57 210802 .. Spnns 1
5-8 210803 | .. Cord guide 2
59 . 1211691 | .. Housing 1 \
5-10 | 211092 | .. Knob 1
5-11 | 218179 | Mowing blade (4230} 1
5-12 | 054753 | Tool bag 1
5-13 | 210418 | Box spanner{13X19X®) H
5-14 1 022865 | Double-ended wrench (8X10) 1
5-15 | 210181 | Handle {¢3.5X170) 1
5-16 | 212071 | Instruction manual 1
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